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Test report No. 2013-2333
for applying of a required “Verwendbarkeitsnachweis”
issued 23.02.2011
Applicant: Artimo textiles bv
de Meeten 53
NL-4706 NK Roosendaal
Date of order: 04.02.2011
Date of sampling: no official sampling of the specimen by a representative
of Exova Warringtonfire, Frankfurt
Date of arrival: 07.02.2011
Date of test: 21.02.2011
Test report No.: 2011-1177-1
Order

Testing of the flammability (building class B1) according to DIN 4102-1 (May 1998)

Description / designation of the test object

Fabric sample designated as Floo

Description of the relevant test procedure

DIN 4102 part 1 (Mai 1998)

This test report did not replace the required ,Verwendbarkeitsnachweis”. It is only used for issuing the
“Verwendbarkeitsnachweis”.
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Test report No. 2013-2333 issued 23.02.2011

Assessment

The material, described in chapter one fulfils the requirements of the building class B2 according to
DIN 4102-1 (Mai 1998).
The determined test results show that the material also fulfils the requirements

of the building class B1

according to DIN 4102-1 (Mai 1998).

Special comment

The fire test result is only valid for the in chapter one described material in the tested colours in free
hanging configuration.
The distance to other plane material must be more or equal then 40 mm.

The material wasn't tested after an outside storage.

In combination with other materials (for example coatings, deposits) the burning behaviour could be
influenced unfavourable so that the classification above is not valid any longer. According to
DIN 4102-1 the burning behaviour in combination with other materials has to be tested separately.

This test report did not replace the required ,Verwendbarkeitsnachweis". It is only used for issuing the
“Verwendbarkeitsnachweis”.

Frankfurt, the 27.11.2013
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H. Anders / A. Garcia Dipl.-Ing. T. Zachaus
tester in charge Laboratory Supervisor

This Test report 1s valid untl 17.02.2016

The results of the tests relate only to the behaviour of the test specimen which is designated on the top.

Test reports are only allowed to be published or reproduced. not changed in form and tenor without permission of the Exova Warringtonfire,
Frankfurt. The abridged account of a test report is only allowed with the agreement of the Exova Warringtonfire, Frankfurt.

This test report is a translation of the German version 2011-1177-2 (issued 27.11 2013). In case of doubt only the German version is valid
This test report contains 8 pages and 2 annexes
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MESURES PHYSIQUES ET SCIENCES DE L'INCENDIE
ESSAIS DE CONFORMITE ET EXAMEN DE MATERIELS

PROCES-VERBAL DE CLASSEMENT

DE REACTION AU FEU D’UN MATERIAU
PREVU A L'ARTICLE 5 DE L'ARRETE DU 21 NOVEMBRE 2002

Valable jusqu'au 14 aoiit 2017

PROCES-VERBAL N° 12/9097 /S-F -1
Délivré en extension au Procés-Verbal 12//9097

MATERIAU présenté par : ARTIMO TEXTILES BV
DE MEETEN 53
4706 NK ROOSENDAAL

MARQUE COMMERCIALE : FLOO
DESCRIPTION SOMMAIRE : Tissu 100 % Polyester FR.
Epaisseur voisine de 0,53 millimétre
Masse au métre carré : 264 grammes environ.

Coloris unis variés

NATURE DES ESSAIS : Essais Au BROLEUR ELECTRIQUE ET ESSAIS COMPLEMENTAIRES

CLASSEMENT M1

DURABILITE DU CLASSEMENT : Non limitée a priori

Ce procés-verbal atteste uniquement des caractéristiques de I’échantillon soumis aux essais et ne préjuge pas des caractéristiques de produits similaires. 11
ne constitue donc pas une certification de produits au sens de I'article L. 115-27 du code de la consommation et de la loi du 3 juin 1994,

Fait a Paris, le 08/08/2013

Pour le Directeur,
I'adjoint au chef du p6le mesures physiques et
sciences de l'incendie Le responsable technique

Laure MIMOUNI

Nota. - Sont seules autorisées les reproductions intégrales et par photocopie du présent procés-verbal de classement ou de I'ensemble proceés-verbal de
classement et rapport d'essai annexé.



